
PH22 2301686 Ver1



TABLE OF CONTENTS

Polehedger Fixed Pipe Assembly 3

Polehedger Head Assembly 5

Pivot Head Assembly 8

Rear Housing Assembly 10

Handle Assembly 12

..........................................................................................................................

....................................................................................................................................

...............................................................................................................................................

..........................................................................................................................................

......................................................................................................................................................

Page 2 of 13



Polehedger Fixed Pipe Assembly

PH22 2301686 Ver1

Page 3 of 13 PH22 2301686 Ver1



Polehedger Fixed Pipe Assembly

Ref Number Part Number Part Description Context Notes Quantity

1 R0211407-00 Fixed Pipe Assembly 1

2 R0210834-00 Harness Buckle 1

3 R0206110-00 Screw With Washers, M5*20 1

4 R0210835-00 Hexagon nuts,style 1 1

5 R0211408-00 Power Cord Assembly 1

6 R0203584-00 Harness 1

PH22 2301686 Ver1

Page 4 of 13 PH22 2301686 Ver1



Polehedger Head Assembly

PH22 2301686 Ver1

Page 5 of 13 PH22 2301686 Ver1



Polehedger Head Assembly

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0210922-
00

Hexalobular socket pan head screws 4

2 R0105271-
00

Housing Assembly 1

3 R0210919-
00

Motor Gear Assembly 1

4 R0210923-
00

Screw, M4 x 16 mm 2

5 R0210911-
00

Gearbox Assembly 1

6 R0210920-
00

Hexalobular socket pan head screws 2

7 R0210913-
00

Washer 3

8 R0207249-
00

Connecting Rod Assembly 2

9 R0207251-
00

Gear Eccentric Block Assembly 1

10 R0210986-
00

Blade/Bar Assembly 1

11 R0210916-
00

Hexagon head bolt and single coil
spring lock washer assemblies

2

12 R0211262-
00

Pad,Sealing 1

13 R0210915-
00

Gearbox Sealing Gasket 1

14 R0210912-
00

Gearbox Cover Assembly 1

15 R0101339-
00

Spring Washer, Φ5.1 11

16 R0210925-
00

Hexalobular socket pan head screws 2

17 R0210566-
00

Screw, Hex M5*15 4

18 R0203472-
00

Waterproof Plug 1

PH22 2301686 Ver1

Page 6 of 13 PH22 2301686 Ver1



19 R0210927-
00

Small Micro Switch 1

20 R0210926-
00

Pivot Head Cover 1

21 R0206110-
00

Screw With Washers, M5*20 5

22 R0105305-
00

Blade Sleeve 1

23 R0210942-
00

Grease 1

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

PH22 2301686 Ver1

Page 7 of 13 PH22 2301686 Ver1



Pivot Head Assembly

PH22 2301686 Ver1

Page 8 of 13 PH22 2301686 Ver1



Pivot Head Assembly

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0210797-
00

Hexagon Lobular Socket Head Cap
Screws And Spring Washer Assemblies

6

2 R0210938-
00

Flat Washer 6

3 R0211091-
00

Pivot Head Upper Cover 1

4 R0210930-
00

Hexagon Lobular Socket Pan Head
Screws And Serrated Lock Washer
External Teeth A

2

5 R0210931-
00

Head Clamp 1

6 R0209452-
00

Steel Wire Pin Assembly 1

7 R0210932-
00

Rotating Clamp 2

8 R0210939-
00

spring 2

9 R0210934-
00

Copper Bush 2

10 R0210933-
00

Iron Ring 1

11 R0210929-
00

Pivot Head Lower Cover Assembly 1

12 R0210940-
00

Hexalobular socket pan head screws 1

13 R0210941-
00

Torx Flange Screws 1

14 R0105270-
00

Pipe Sleeve 1

15 R0210937-
00

Spring 1

16 R0210942-
00

Grease 1

PH22 2301686 Ver1

Page 9 of 13 PH22 2301686 Ver1



Rear Housing Assembly

PH22 2301686 Ver1

Page 10 of 13 PH22 2301686 Ver1



Rear Housing Assembly

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0210574-
00

Screw, Hex ST4.2*16 13

2 R0105275-
00

Upper Cover 1

3 R0210974-
00

Clamp 1

4 R0105274-
00

Housing Assembly 1

5 R0210973-
00

Hexagon nuts,style 1 1

6 R0210965-
00

Jacket Pipe 1

7 R0210970-
00

screw 3

8 R0210968-
00

Hexagon socket head cap screws 1

9 R0210584-
00

Screw, Hex M6*18 1

10 R0203287-
00

Spring Base 1

11 R0210799-
00

Reset Spring 3

12 R0105276-
00

Battery Box 1

13 R0210964-
00

PCB Assembly 1

14 R0210972-
00

Parallel pins,of unhardened steel and
austenitic stainless steel

2

15 R0210733-
00

Battery Pack Release Button Shaft 1

16 R0210798-
00

Torsion Spring 1

17 R0105298-
00

Release Button 1

18 R0210612-
00

Screw, Hex ST4.2*12-F 2

19 R0105309-
00

Rear Cover 1

PH22 2301686 Ver1

Page 11 of 13 PH22 2301686 Ver1



Handle Assembly

PH22 2301686 Ver1

Page 12 of 13 PH22 2301686 Ver1



Handle Assembly

Ref
Number

Part
Number

Part Description Context
Notes

Quantity

1 R0105273-
00

Handle Assembly 1

2 R0210814-
00

U-shaped Clamp 2

3 R0210825-
00

Hexalobular socket pan head screws 2

4 R0105308-
00

Power Button 1

5 R0210818-
00

Lockout Spring 1

6 R0105272-
00

PCB Assembly 1

7 R0210823-
00

Retaining Plate 1

8 R0210826-
00

Hexalobular socket pan head tapping
screws

1

9 R0105306-
00

Lockout Button Assembly 1

10 R0210815-
00

Dowel pins 1

11 R0105307-
00

Switch Trigger 1

12 R0208609-
00

Speed-control Switch 1

13 R0210574-
00

Screw, Hex ST4.2*16 6

PH22 2301686 Ver1

Page 13 of 13 PH22 2301686 Ver1


	PH22 2301686 Ver1

